
1 Output shaft 

S. No KK-No KK-Name Qty
1 B1-1 Output shaft seat

2 B1-2 Oil seal 30x45x10 2

3 B1-3 Bearing  6206 2

4 B1-4 Ring mat 31x38x5

5 B1-5 Paper mat

6 B1-6 Output shaft(Right)

B1-6-1 Output shaft(Left)

7 B1-7 Gear 62 teeth

8 B1-8 Bearing 198905 1

9 B1-9 Bolt M8x25 6

10 B1-10 Spring washer M8 6

2 Steering shaft
S. No Parts Name Qty

1 B2-1 Steering shaft seat 2

2 B2-2 Bearing 6304 2

3 B2-3 Spring 28x32x3 2

4 B2-4 Steering gear 2

5 B2-5 Steering shaft 1

6 B2-6 Middle gear for steering 52 1

7 B2-7 Steering seat paper mat 2

8 B2-8 Bolt M8x25 6

9 B2-9 Bolt M10x30 1

10 B2-10 Bolt M10x35 1

11 B2-11 Bolt M10 2

12 B2-12 Ring 23x15 1



3 Gear shifting shaft
S. No Parts Name Qty

1 B3-1 Main shaft bearing seat 2

2 B3-2 Bearing 6304 1

3 B3-3 Gear shifting shaft   1

4 B3-4 Gear shifting shunt-wound gear 1

5 B3-5 Bearing 6205 1

6 B3-6 Oil seal 25x45x10 1

7 B3-7 Bolt M8x25 6

8 B3-8 Spring washer M8 4

9 B3-9 Bolt M8x20 1

10 B3-10 Flat washer M8 1

11 B3-11 Flat key 6x6x20 1

12 B3-12 Paper mat 2



4 Reverse gear shaft
S. No Parts Name Qty

1 B4-1 Reverse gear shaft 1

2 B4-2 Reverse gear tooth 1

5 Reverse gear shifting fork
S. No Parts Name Qty

1 B5-1 Shifting fork ball M8 1

2 B5-2 Shifting fork spring 8x17x1 1

3 B5-3 Reverse gear shifting fork 1

4 B5-4 Reverse gear shifting fork shaft 1

5 B5-5 Bolt M8x16 2

6 B5-6 Spring washer M8 2

7 B5-7 Flat washer M8 2



6 Gear shift shifting fork assy
S. No Parts Name Qty

1 B6-1 Gear shift shifting fork shaft 1

2 B6-2 Gear shift shifting fork 1

3 B6-3 Shifting fork spring 8x17x1 1

4 B6-4 Shifting fork ball 8 1

7 Steering shifting fork assy

S. No Parts Name Qty
1 B7-1 Steering bush 

2 B7-2 Steering arm

3 B7-3 Steering shifting fork

4 B7-4 O-ring 13x10x2 4

5 B7-5 Steering paper mat

6 B7-6 Reel bolt M6x20 6

7 B7-7 Nut M10 2



8 Stand pipe assy

S. No Parts Name Qty
1 B8-1 Paper mat(main shaft bearing seat) 1

2 B8-2 Stand pipe  1

3 B8-3 Ball head hold-down plate A 1

4 B8-4 Rubber dust cover 1

5 B8-5 Ball head hold-down plate B 1

6 B8-6 Ball head gear shifting rod 1

7 B8-7 Bolt M6x16 6

8 B8-8 Bolt M6x25 4

9 Gear shifting rod Assy

S. No Parts Name Qty
1 B9-1 Gear shifting rod sleeve 1

2 B9-2 Gear indicator 1

3 B9-3 Gear shifting straight rod 1

4 B9-4 Gear shifting rod handle ball 1

5 B9-5 Bolt M8x25 1

6 B9-6 Nut M8 1

7 B9-7 Bolt M6x12 4

8 B9-8 Self-lock nut M6 4



10 Clutch shaft assy

S. No Parts Name Qty
1 B10-1 Clutch Assy 1

2 B10-2 Thrust bearing 688808 1

3 B10-3 Clutch separator 1

4 B10-4 Buy # B10-6 1

5 B10-5 Bearing 6205 1

6 B10-6 Clutch seat 1

7 B10-7 Cutting table chain wheel 20 Teeth 1

8 B10-8 Spherical bearing with seat UC 204 1

9 B10-9 Input chain wheel  16 Teeth 1

10 B10-10 Clutch shaft 1

11 B10-11 Bolt M10x30 2

12 B10-12 Spring washer M10 2

13 B10-13 Flat washer M10 2

14 B10-14 Nut M10 2

15 B10-15 Bolt M8x25 3

16 B10-16 Spring washer M8 3

17 B10-17 Nut M8 3

18 B10-18 Bolt M6x20 1

19 B10-19 Nut M6 1

20 B10-20 Flat key 6x6x30 1

21 B10-21 Flat key 6x6x20 1

22 B10-22 Bolt M8x20 1

23 B10-23 Spring washer M8 1

24 B10-24 Flat washer M8 1

25 B10-25 Clutch Plate 2

26 B10-26 Cover Clutch Housing 1

27 B10-27 Clutch Housing 1

28 B10-28 Dust Cover Clutch 1

29 B10-29 Pressure Plate-1 1

30 B10-30 Clutch Spring 3

31 B10-31 Pressure Plate-2 1



32 B10-32 Eye Bolt-Clutch 3

33 B10-33 Finger -Clutch 3

34 B10-34 Pin for Finger-Clutch 3

35 B10-35 Split pin 3

11 Herringbone gear

S. No Parts Name Qty
1 B11-1 N/A 1

2 B11-2 N/A 1

3 B11-3 Input chain wheel 1

4 B11-4 Transmission case 1

5 B11-5 N/A 1

6 B11-6 Chain 68 1

7 B11-7 Chain 46 1

8 B11-8 Bolt M10x110 3

9 B11-9 Bolt M10 3



10 B11-10 Spring washer M10 5

11 B11-11 Bolt   M10x15 2

12 B11-12 Bolt M12x35 4

13 B11-13 Bolt M12 4

14 B11-14 Spring washer M12 4

15 B11-15 Flat washer M12 4

16 B11-16 Bolt M10x25 2

17 B11-17 Spring washer M10 2

18 B11-18 Flat washer 35x10x3 2

19 B11-19 Flat key 8x8x60 2

20 B11-20  Wheel Hub (L/R) 2

21 B11-21 Disc Inner (L/R) 2

22 B11-22 Tube 2

23 B11-23 Tyre 2

24 B11-24 Disc Outer (L/R) 2

25 B11-25 Nut-M12

26 B11-26 Bolt-12X30 Hex

27 B11-27 Washer-12 Spring

28 B11-28 Washer-12 Plain

12 Power engine assy



S. No Parts Name Qty
1 B12-1 Belt cover rack 1

2 B12-2 Belt cover 1

3 B12-3 U-steel connecting seat   36x54x200x3 2

4 B12-4 Pulley 85 1

5 B12-5 Power engine 170F 1

6 B12-6 Bolt M10x25 4

7 B12-7 Nut M10 4

8 B12-8 Bolt M8x30 4

9 B12-9 Nut M8 4

10 B12-10 Bolt M6x12 3

11 B12-11 Bolt M8x25 1

12 B12-12 flat key 5x5x40 1

13 B12-13 Belt cover  Bracket(Small) 1

13 Belt & Wire

S. No Parts Name Qty
1 B13-1 Turning wire 1

1-1 B13-1-1 Turning Lever

1-2 B13-1-2 Cable Stopper

2 B13-2 Throttle cable 1

3 B13-3 Walking clutch wire 1060 MM 1

4 B13-4 Cutting table clutch wire 1570 MM 1

5 B13-5 Belt B 1219 1



14 Handle rack Assy

S. No Parts Name Qty
1 B14-1 Frame rack 1

2 B14-2 Handle rack 1

3 B14-3 Handle(Left) 1

4 B14-4 Handle(Right) 1

5 B14-5 Spring(Reaper clutch lever)

5-1 B14-5-1 Spring(Master Clutch) 2

6 B14-6 Clutch pulling rod 2

7 B14-7 Pulling rod cover 2

8 B14-8 Bolt M10x30 2

9 B14-9 Bolt M10x60 2

10 B14-10 Bolt M10 2

11 B14-11 Spring washer M10 4

12 B14-12 Flat washer M10 4

13 B14-13 Bolt M10 x 25 2



15 Cover tensioning part

S. No Parts Name Qty
1 B15-1 Running chain belt cover  1

2 B15-2 Bolt M8x16 1

3 B15-3 Nut M8 1

4 B15-4 Nylon tensioning wheel 1

5 B15-5 Bolt M10x70 1

6 B15-6 spring washer M10 1

7 B15-7 Flat washer M10 2

8 B15-8 Nut M10 1

9 B15-9 Tensioning wheel push 1

16
Cutting table chain wheel tensioning assy

S. No Parts Name Qty
1 B16-1 Tensioning wheel location shaft 1

2 B16-2 Tensioning wheel torsional spring 1

3 B16-3 Tensional wheel push 1

4 B16-4 tensional wheel shaft 1

5 B16-5 Tensional wheel assemble arm 1

6 B16-6 Tensioning chain wheel 1

7 B16-7 Bolt M10 2

8 B16-8 spring washer M10 2

9 B16-9 bearing 6202 1

10 B16-10 Stop Ring-35 inner 1

11 B16-11 special bolt 1

12 B16-12 plat washer M10 2

13 B16-13 Dust Cover 1



17 Cutting table gear transmission 

S. No Parts Name Qty
1 R17-1 Bolt M8x20 1

2 R17-2 Washer M8 2

3 R17-3 Washer M8 2

4 R17-4 Reaper Input Sprocket 15 Teeth 1

5 R17-5 Bolt M6x15 12

6 R17-6 Washer M6 20

7 R17-7 End Cover(A) 1

8 R17-8 Bearing 6204 4

9 R17-9 Reaper Input Shaft 1

10 R17-10 Key 6x6x25 1

11 R17-11 Key 6x6x35 1

12 R17-12 Spring 1

13 R17-13 Reaper Clutch Sleeve 1

14 R17-14 Bearing 8107 1

15 R17-15 Shifting fork Shaft 1

16 R17-16 Shifting fork 1

17 R17-17 Reaper Tyansmission box body 1

18 R17-18 Cover of Transmission 1

19 R17-19 Washer M6 4

20 R17-20 Bolt M6x15 4

21 R17-21 Oil Bearing 4

22 R17-22 Combine Gear 18 Teeth 1

23 R17-23 Bearing 6303 1

24 R17-24 End Cover(C) 1

25 R17-25 End Cover(B) 1

26 R17-26 Reaper Reversing Shaft 2

27 R17-27 Key 6x6x40 1

28 R17-28 Bolt M10x25 1



29 R17-29 Washer M10 8

30 R17-30 Nut M10 8

31 R17-31 Small Bevel Gear 17 Teeth 8

32 R17-32 Gear 33 Teeth 1

33 R17-33 Bolt M8x16 1

34 R17-34 Big Bevel Gear 28 Teeth 1

35 R17-35 Spacer Ring 1

36 R17-36 Oil Seal 25x40x10 1

37 R17-37 Gland 1

38 R17-38 Bolt M6x25 1

39 R17-39 Key 6x6x20 1

40 R17-40 Reaper Output Shaft 1

41 R17-41 Key 8x7x35 1

42 R17-42 Key 8x7x40 1

43 R17-43 Nut M8 2

44 R17-44 Lock Screw M8x20 2

45 R17-45 Reaper Output Sprocket 18 Teeth 1

46 R17-46 Bearing UC205 1

47 R17-47 Bearing Base FC 205

48 R17-48 Corner Shaft Sleeve

49 R17-49 Conneting Rod Head Welding(R)

50 R17-50 Nut M16

51 R17-51 Oil Cup M6

52 R17-52 Dust Preventing Cover(B)

53 R17-53 Bearing 1203

54 R17-54 Stop Ring-17 Outer 1

55 R17-55 Dust Preventing Cover(A) 1

56 R17-56 Stop Ring-40 Inner 1

57 R17-57 Bolt M10x40 8



18 PEAPER FRAME ASSEMBLY

S. No Parts Name Qty
1 R18-1 Nut M10 9

2 R18-2 Washer M10 5

3 R18-3 Washer M10 5

4 R18-4 Convey Chain 19 Teeth 1

5 R18-5

Convey chain Tension Adjusting Sprocket supporting 

plate 2

6 R18-6 Tension Sprocket 2

7 R18-7 Closed Bearing 6202 5

8 R18-8 Stop Ring-15 Outer 2

1 R18-9 Stop Ring-35 Inner 5

10 R18-10 Reaper Frame 1

11 R18-11 Roller Shaft 2

12 R18-12 Convey Chain Supporting Roller 2

13 R18-13 Tension Sprocket Shaft 1

14 R18-14 Tension Sprocket 14 Teeth 1

15 R18-15 Space Ring 1

16 R18-16 Split 2x35 1

17 R18-17 Pin Shaft 1

18 R18-18 Outer Arm Torsion Spring 1

19 R18-19 Rocker Arm Welding 1

20 R18-20 Washer M8 14



21 R18-21 Washer M8 15

22 R18-22 Nut M8 14

23 R18-23 Carriage Bolt M8x25 10

24 R18-24 Bolt M8x20 1

25 R18-25 Washer 1

26 R18-26 Conver Chain 20 Teeth 1

27 R18-27 Convey Chain Transmission Upper Sprocket  20 Teeth 1

28 R18-28 Collar 40 2

29 R18-29 Bearing 6203-2RS 2

30 R18-30 Bolt M8x25 4

31 R18-31 Bearing Base 2

32 R18-32 Transmission Chain 77 Links 1

33 R18-33 Transmission Sprocket 26 Teeth 1

34 R18-34 Key 6x6x15 1

35 R18-35 Transmission Shaft 1

36 R18-36 Key 8x7x20 1

37 R18-37 Key 6x6x20 1

38 R18-38 Convey Chain Transmission Lower Sprocket 20 1

39 R18-39 Transmission Shaft Lower Spacer Ring 1



19 REAPER  PANEL  ASSEMBLY

S. No Parts Name Qty
1 R19-1 Hexagon Bolt with Flange M6x15 10

2 R19-2 Exit Guide Plate(Lower2) 1

3 R19-3 Hexagon Bolt with Flange M8x15 14

4 R19-4 Exit Guide Plate(Upper2) 1

5 R19-5 Lock Nut M6 10

6 R19-6 Panel C 1

7 R19-7 Exit Guide Plate(Lower1 1

8 R19-8 Exit Guide Plate(Upper1 1

9 R19-9 Panel B 1

10 R19-10 Nut M10 4

11 R19-11 Panel Supporter 2

12 R19-12 Crop Guide Plate 1

13 R19-13 Lock Nut M8 14

14 R19-14 Panel A 1



20 CUTTER ASSEMBLY

S. No Parts Name Qty
1 R20-1 Collar 40 1

2 R20-2 Dust Preventing Cover(A) 1

3 R20-3 Collar 17 1

4 R20-4 Bearing 1203 1

5 R20-5 Dust Preventing Cover(B) 1

6 R20-6 Connecting Rod Head Welding(Left) 1

7 R20-7 Connecting Rod 1

8 R20-8 Nut M16 ( Left) 1

9 R20-9 Oil Cup M6 1

10 R20-10 Driving Plate 1

11 R20-11 Rivet 6x15 11

12 R20-12 Rivet 6x25 90

13 R20-13 Moving Blade Riveted Bar 1

14 R20-14 Moving Blade 24

15 R20-15 Nut M8 8

16 R20-16 Washer M8 8

17 R20-17 Washer M8 8

18 R20-18 Cutter Pressing  Holder 1

18-1 R20-18-1 Cutter Pressing  Holder-A 2

18-2 R20-18-2 Cutter Pressing  Holder-B 1

19 R20-19 Adjusting Shim 4

20 R20-20 Adjusting Plate  A 8

21 R20-21 Adjusting Plate  B 4

22 R20-22 Fixed Blade 25

23 R20-23 Fixed Blade Base  Bar 1

24 R20-24 Cup Head Square Neck Bolt M8x40 8

25 R20-25 Cutter Assembly

26 R20-26 Moving Blade Assembly

27 R20-27 Fixed Blade Assembly



21

S. No Parts Name Qty
1 R21-1 Protective jacket 1

2 R21-2 Support column 1

3 R21-3 Support 1

4 R21-4 Crop lifter 1

5 1

6 1

7 R21-7 Anti wind device 2

8 R21-8 Working star wheel 1

9 R21-9 Bolt M10x20 1

10 R21-10 Bolt M8x16 1

11 R21-11 Bolt M12x90(SPL-Star Wheel) 1

12 R21-12 Spring washer 12 1

13 R21-13 Flat washer 12 1

14 R21-14 Nut M12 1

15 R21-15 Bolt M8x20 3

16 R21-16 Nut M8 3

R21-5/6 Wire A With Compressed spring



22 B C D     Crop lifter

S. No Parts Name Qty
1 R22-1 Protective jacket 1

2 R22-2 Support tube     1

3 R22-3 Support 1

4 R22-4 Crop lifter 1

5 1

6 1

7 1

8 R22-8 Anti wind device 2

9 R22-9 Working star wheel 1

10 R22-10 Bolt M10x20 1

11 R22-11 Bolt M8x16 1

12 R22-12 Bolt M12x90 1

13 R22-13 Spring washer M12 1

14 R22-14 Flat washer M12 1

15 R22-15 Nut M12 1

16 R22-16 Bolt M8x20 3

17 R22-17 Nut M8 3

23 Crop indicating board
S. No Parts Name Qty

1 R23-1 Protective jacket 1

2 R23-2 Crop lifting board 1

3 R23-3 Support 1

4 R23-4 Flag pole 1

5 R23-5 Bolt M8x20 3

6 R23-6 Nut M8 3

R22-5/6/7

Crop lifting wire A & B With Compressed spring



7 R23-7 Bolt M8x25 2

8 R23-8 Nut M8 2















 





 







Part No
GB/T5783

GB/T93

120A-2009

120A-2008

GB/T5783

GB/T93

120A-2021

GB/T276

GB/T1096

GB/T1096

GB/T2089

120A-2006

120A-2006

120A-2029

120A-2010

120A-2011

120A-2001

120A-2023

GB/T97.1

GB/T5783

120A-2035

120A-2007

GB/T276

120A-2024

120A-2022

120A-2002

GB/T1096

GB/T5783



GB/T93

GB/T6170

120A-2003

120A-2004

GB/T5783

120A-2015

120A-2014

GB/T9877.1

120A-2016

GB/T5783

GB/T1096

120A-2012

GB/T1096

GB/T1096

GB/T6170

GB75-76

120A-2013
120A-2017-1

120A-2017
120A-2018

120A-2020(R)

GB/T6170
JB/T940.1

120A-2025

GB/T218

GB/T894.1

120A-2019

GB/T893.1
GB/T5783



Part No
GB/T6170

GB/T93

GB/T97.1

120A-3022-1

120A-3009

120A-3138

GB/T276

GB/T894.1

GB/T893.1

120A-3001

120A-3019

120A-3018

120A-3017

120A-3043

120A-3016

GB/T91

120A-3014

120A-3015

120A-3012

GB/T97.1



GB/T93

GB/T6170

120A-3060

GB/T5783

120A-2009

120A-3022

120A-3005

GB/T893.1

GB/T276

GB/T5783

120A-3004

120A-3042

120A-3003

GB/T1096

120A-3002

GB/T1096

GB/T1096

GB/T1096

120A-3008



Part No
GB/T5787

120A-3021-2
GB/T5787

120A-3021-1

GB/T889

120A-3023

120A-3024-2

120A-3024-1

120A-3021

GB/T6170

120A-3020

120A-3025

GB/T889

120A-3024



Part No
GB/T893.1
120A-2019

GB/T894.1

GB/T218

120A-2025

120A-2020(L)

120A-2026
GB/T6170

JB/T940.1

120A-3041-6

GB/T867
GB/T867

120A-3041-7

120A-3041-2

GB/T6170
GB/T93

GB/T97.1

120A-3041-1

120A-3041-8

120A-3041-9

120A-3041-10

120A-3041-3

120A-3041-11

GB/T12

120A-3041

120A-3041-4

120A-3041-5


